
Package leaflet: Information for the user 

 

Pharmatex 12 mg/g, vaginal cream 

benzalkonium chloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

have told you.  

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet  
1. What Pharmatex 12 mg/g is and what it is used for 

2. What you need to know before you use Pharmatex 12 mg/g 

3. How to use Pharmatex 12 mg/g vaginal cream 

4. Possible side effects 

5. How to store Pharmatex 12 mg/g 

6. Contents of the pack and other information 

 

 

1. What Pharmatex 12 mg/g is and what it is used for 

 

Pharmatex 12 mg/g is a contraceptive. It contains a spermicide (a chemical that destroys 

sperm) and reduces the risk of pregnancy without completely eliminating it.  

The contraceptive effect of this medicine depends on compliance with the instructions 

for use. 

 

 

2. What you need to know before you use Pharmatex 12 mg/g  

 

Do not use Pharmatex 12 mg/g 
- if you are allergic to benzalkonium chloride or any of the other ingredients of this 

medicine (listed in section 6). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Pharmatex 12 mg/g. 

- Before using Pharmatex 12 mg/g, be sure to read the package leaflet and fully 

understand how to administer it. 

- Introduce Pharmatex 12 mg/g deep into the vagina before each intercourse. Pharmatex 

12 mg/g should be used before each intercourse, regardless of the period of the 

menstrual cycle, even during menstruation. Always enter a new dose in case of several 

consecutive intercourses. 

- Soapy water destroys the active substance in the topical contraceptive. Therefore, you 

must not wash intimate parts with soap 2 hours before and 2 hours after intercourse (see 

also section “Other medicines and Pharmatex”). Only external washing with clean 

water for both partners. 

- If you want to wash the inside of the vagina with clean water, wait at least 2 hours. 

- Avoid taking a bath, swimming in the sea, swimming pool or elsewhere as this may 

reduce the contraceptive effect of Pharmatex 12 mg/g. 

- If you develop or worsen genital damage, stop taking this medicine and consult a 

doctor. 



- If you need to use another vaginal medicine, wait until this treatment is finished before 

you (again) start contraception with Pharmatex 12 mg/g. (see also section “Other 

medicines and Pharmatex”). 

 

Warning: This method does not protect you against sexually transmitted diseases or 

acquired immune deficiency syndrome (AIDS) caused by the human immunodeficiency 

virus (HIV). Used properly during sexual intercourse, a condom is the only method of 

contraception that also protects against sexually transmitted infections and HIV/AIDS. 

 

Why is it so important to follow the instructions for use exactly? 

This topical method of contraception is less effective than other methods of contraception, 

such as: 

- hormonal contraceptive: oral contraceptive, subcutaneous implant, contraceptive patch, 

intrauterine device (IUD), vaginal ring; 

- copper IUD; 

- diaphragm, cervical pessary; 

- condom. 

Therefore, it is very important that your doctor or pharmacist explains the instructions exactly 

to you. 

 

If you have not understood how to use this medicine, ask your doctor or pharmacist again. 

Strict adherence to the instructions for use is important to obtain the potentially effective 

contraceptive effect. 

 

Use one dose of vaginal cream regularly before each intercourse, regardless of the period of 

your menstrual cycle, even during your period. 

 

Other medicines and Pharmatex 
Tell your doctor if you are using, have recently used or might use any other medicines, 

including over-the-counter medicines. 

- In general, the concomitant use of Pharmatex 12 mg/g with other topical vaginal 

medications and washing with soap is not recommended. They may lose the 

contraceptive effect of Pharmatex 12 mg/g. If you have been prescribed other vaginal 

medicines by your doctor, wait this treatment is finished before using Pharmatex 12 

mg/g (see also section “Warnings and precautions”). 

- It is not recommended to use soap to wash the intimate area while using Pharmatex 12 

mg/g. Benzalkonium chloride decomposes with soap (see also section “Warnings and 

Precautions”). 

You can use a condom with Pharmatex 12 mg/g for extra protection.  

 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking this medicine.  

The use of Pharmatex 12 mg/g in early pregnancy is not expected to cause any special hazard 

for the fetus. 

Breast-feeding is possible.  

 

 

3. How to use Pharmatex 12 mg/g vaginal cream 
 

Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist or 

nurse have told you. Check with your doctor, pharmacist or nurse if you are not sure.  

 

 

 



Dosage 

- Use one dose of cream regularly before each intercourse, regardless of the period of 

your menstrual cycle, even during your period. 

- For multiple intercourses, enter a second dose of cream before each new intercourse. 

 

Method and route of administration 

 

This medicine is used vaginally. It must not be swallowed. 

 

The following conditions must be strictly adhered to, as the contraceptive effect depends on 

adherence to the instructions for use: 

- Using the dispenser, inject one dose of cream 5 minutes before each intercourse deep 

into the vagina. Pharmatex 12 mg/g should be used before each intercourse, regardless 

of the period of the menstrual cycle, even during menstruation. 

- Attach the dispenser to the cream tube instead of the cap. 

- When applying the cream, attach the dispenser to the end of the tube, which should be 

filled to the mark, making sure that no air bubbles form. 

- The tube is then removed and the cream in the dispenser is inserted deep into the 

vagina by slowly pressing on the plunger of the dispenser. The dispenser is removed 

from the vagina. 

- It is easier to insert the dispenser deep into the vagina while lying down. 

- The protective effect starts immediately and lasts for 10 hours. 

- For multiple intercourse, inject a second dose of cream into the vagina before each new 

intercourse. 

 

 

 

Immediately before or after intercourse, wash only externally with clean water. Do not wash 

the intimate area with soap. 

 

If you use more Pharmatex 12 mg/g than you should 

Contact your doctor or pharmacist immediately. 
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If you forget to use Pharmatex 12 mg/g 

There is a risk of pregnancy. In this case, an emergency contraceptive can be used and should 

be taken as soon as possible. (See also section 6 “Notes on the menstrual cycle and 

contraception”). 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  

 

Side effects of unknown frequency (cannot be estimated from the available data): 

Itching, burning or local irritation in one or both partners. 

Allergy to one of the ingredients. 

Manifestations of allergy are redness, itching and, very rarely, sudden swelling of the neck 

and face, which causes difficulty breathing. If these symptoms occur, contact your doctor 

immediately.  

 

Reporting of side effects 
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the 

safety of this medicine.  

 

 

5. How to store Pharmatex 12 mg/g 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store above 25 °C.  

 

Do not use  this medicine after the expiry date which is stated on the carton and tube. The 

expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Pharmatex 12 mg/g contains 

- The active substance is benzalkonium chloride.  

100 g of cream contains 

benzalkonium chloride 1.20 g 

2.40 g of an aqueous solution of 50% benzalkonium chloride 

- The excipients are:  

anhydrous citric acid, disodium hydrogen phosphate, dodecahydrate, macrogol stearate 300 

and 1500 and ethylene glycol (type Tefose 63), lavender essential oil and purified water.  

 

What Pharmatex 12 mg/g looks like and contents of the pack 
72 g white cream in a tube and applicator-dispenser.  

 

 



Marketing Authorisation Holder 
Laboratoire Innotech International 

22 avenue Aristide Briand 

94110 ARCUEIL 

France 

 

Manufacturer 
Innothera Chouzy 

Rue René Chantereau 

Chouzy-Sur-Cisse  

41150 Valloire-Sur-Cisse 

France 

 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder: 

OÜ Retlando 

Aisa 8 

80017 Pärnu 

Phone: 5136092 

 

This leaflet was last revised in December 2021. 

 

NOTES ON THE MENSTRUAL CYCLE AND CONTRACEPTION 

 

What is a menstrual cycle? 

- The menstrual cycle is the time between the first day of your period and the start of 

your next period. 

- The average length of a cycle is 28 days, but this can vary greatly for women. 

- Menstruation occurs when a woman is not pregnant. 

 

What is ovulation and when does it occur? 

- Ovulation is the time when the ovary releases an egg that is received by the fallopian 

tubes. 

- Ovulation usually occurs in the middle of the cycle, but can occur at any time during 

the cycle, even during menstruation. 

 

When does pregnancy start? 

- If the sperm are in the fallopian tube near the egg, 'fertilization' (ie an ovum and sperm 

meeting to create an embryo) may occur. 

- After a few days, the fertilized egg attaches (or implants) into the uterus and pregnancy 

begins. 

 

What are the main methods of contraception? 

- Hormonal contraceptive: oral contraceptive, subcutaneous implant, contraceptive patch, 

intrauterine device (IUD), vaginal ring. 

- Copper IUD. 

- Topical contraceptive: spermicides, condoms, diaphragms, cervical pessaries. 

- Sterilization of women. 

 

What are the protections against sexually transmitted diseases (STDs), HIV infection 

and AIDS? 

Used properly, a male or female condom is the only protection against STDs and human 

immunodeficiency virus (HIV), which is responsible for the development of AIDS (Acquired 

Immune Deficiency Syndrome). Other methods of contraception do not protect against 

sexually transmitted diseases or AIDS. 



What to do during unprotected intercourse or if I forget to take my usual contraceptive? 

In this situation, contact your doctor or pharmacist immediately. 

- You can use an emergency contraceptive (also called a morning pill). It must be used as 

soon as possible. 

- The purpose of this contraceptive is to prevent pregnancy by blocking or delaying 

ovulation. 

 

What should you do if your situation changes or if this method of contraception is not or 

no longer suitable for you? 

Talk to your doctor, who may prescribe a different and more suitable method of 

contraception. 

 


